Full Dov!rﬁcﬁd% D /Mz@ TRir a_mual.com/downIoads/takeuchi-t‘b175.-mi.ni-
compact-éx&@éﬁ-ﬁ%wn%ﬁégﬁﬁm.@? Vo, T LHIRERBRRTEHY ELEA.
2. BREEE. PERTOILPBHYET,

3.X—=vyhsrnsy X pER

YOOF2161 (1997.09.01)

' 2 REESAR S (T—-aR) A=) 4IA-0T D= 4IH-OTZA
4IFDT? IR
1 w FUEL INJECTION PUMP (W/B0O E§\QJH—DTZP E: 1 -

\REEF_E; ‘[Qv"' 0 pﬁ??fﬁo_ %x/ﬁ/z. DESCRIPTION 3
] - | |T29595-51390 —AFGf,7 ASY(7-1/%%  |FULE INJECTION PUMP 3
-1 | 7 391 |FOR/7 ASY(F-1v%% FULE INJECTION PUMP
@D\ ® ﬁomas ) (B=E/#00200 )
N 3 . 26022-060162 |33 M 6X 16 SCREW M 6X 16. ‘
131 .- | [26022-060162 |#<3%7 M6X 16 |SCREW M 6X 16 | L4 K
(A=£/200185 ) (B=E/#00200 ) (C=E/#00156 ) (DFE/#00156 ) (E=E/H0015¢
4 . 129470-51040 | hhor7tb CAMSHAFT
5 |- | [122710-51050 |<7yfaa- BEARING, ROLLER L2222
6 |-~ | |120470-51060 |<7vit91 RETAINER IR EEREAR T
I =TT
" = Remarks
(1) F=Z bAVR - &, AH-DT AH-DTZE S BOOST COMPEMSATOR TYPE.
E/# 00155 £ T3, WEXHMELET OPTIONAL PART, TO E./ # 00155,

(4JH —DT,4JH - DTZ)

(M B# No.(REF.No.)
JRAFEDRENo.EA SR MNRHBORES—HBLUAWMEENHY LT,
) 41> FHE YR MEDRH No.
1 1 (EEEA) — 1[=1] (ZE®)
EHMERESN R KOBEEHBROA A M EEBL TLAEEHKHUET,
@ LAV (LEV)

TV CERLTOS @ DOHELRLERURTOREERLET. (o GEBSTY)
0o ... T & ICEENDIFRRATY,

soe [T 0o [CAFNZFHE (o HhSRNISHER) TY.
) FRFBREOASZMI-BEALTEYETA. URMIRIRBHLTEY A,
®%r & v — 4
RIEEMR LAY Ao 07 IC3E<. SEFRICRHZEESRELALBRCOVNT 1 "My
RRENET,
@E # £ K %
BAEENSTONIBE. TOBRCHL TTROERMESHARTENET.

S| Hiat A A
N |18 27 | SR B88ICH L TEREEY. TOFREL,
Q |18 BT | FEsaIL. RHMSRICH U CERMEL, FOBEHY,
R |IB =8 #i| & - BM&RACH L TERMEEY.
S |1 =357 #| ¥ - IBSEWACH U TERMEL.,
w FIREME o 28R,
z B & N/ BR .
F BOT, ERMEEL, BUESERRt Y MNCTEREERY,
K FERERDHDES,
G & B8 #

BRNALEESNLHCE. BASNITREIOEHSHY (A) ~ F) BBICERINET,
Bans B & No BRns B & No.
C 25 yFNo. a7 vHNo. M 4 No.

D K54 7 No. T k524 4 No.
E I No. ENX HEER

E1) EESDROABERAETEHLTOSIEOHYET, () X1996. 01

E2) RESHAXXX(I, BREEBEOFERIL. RESHSEETELO>LBRTT,

E3) (A=E/#00185) . ARMDBRER (=4H-DT)OBREEZBSHRILE/ # (=T 2 UNo) s
00185 SHLIETHDZLERLET,

Sample (@nﬁ%aﬁlugo'\fvmw 82 pages at: _ _ .
neps s avenyi o T R ST W oay s e s mangaoptyg o007

Reference 0-1

0-1


https://www.arepairmanual.com/downloads/takeuchi-tb175-mini-compact-excavator-parts-manualbook-no-bl3z007/
https://www.arepairmanual.com/downloads/takeuchi-tb175-mini-compact-excavator-parts-manualbook-no-bl3z007/

Full Do 'n QWHEQ/NW@@ .0. .C pERd
compacﬂe&%%tmﬁaﬁi@mLﬁ|ﬂa§k9r@r¥§39@alog may not necessanly be standard equipping parts.

Sample of ma

2.Parts change may be made without prior notice.
3.Form of this Parts Catalog.

YOOF2161 (1997.09.01)

2 REEHR S (T—aR) TOITE; O 4JH-DTZA
1 Fig. FUEL INJECTION PUMP (W/BOQ B3, 4JH-0TZ E= 4JH-DTZY

C= JH-DTZP F

e (VM| | BaEs %ﬂ/ﬂ/& DESCRIPTION (Qgty
T |- | [729595-513901F0#/7 ASY(I-17%  |FULE INJECTION PUNP
1-1 |o | 1259557391 [FO®/7 ASYG-T%  |FULE INJECTION PUMP
®\ ® sﬁromss ) (B=E/400200 )
3 |-77| [26022-080162 |#3%7 M 6X 16 SCREW M 6X 16
131 |- | |2o022-00162 |43/ M6K 16 SCREWM 6K 16 |
(A=£/#00185 ) (B=E/H00200 ) (C=E/400156 ) (D-E/#0Q156 ) (E=E/H0015¢
.o | |129470-51040 | ierh CAMSHAFT
5 |e- | 12271051050 {<7uvian-s BEARING, ROLLER
6 |- | [129470-51060 |~7uy7t91 RETAINER
— 1 T1 ] i
w = emparks
) T=Z bR tE—S& 4JH-DT 4JH-DTZE D BOOST COMPEMSATOR TYPE.
E/# 00155 £ TR, HLEXHHRELET OPTIONAL PART, TO E/# 00155,

(4JH—DT,4JH—-DTZ)

(@ Ref. No.
The Ref. No. in the list may not be accord with the Ref. No. on illustration.
(Ex.) Ilustration No. List head No.

1 1 (Befor change) — 1 (After change)
When interchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted.

@ Lev.(Level)
Indication and Meaning of Level
Level : Hereunder is given the relation among the number of dots(+),the level and the nominal parent- child relationship.

PR Parent parts(Assembly parts)
L X IS Child parts included in | +" (Semi- Assembly parts, component Parts of Assembly parts.)
006 e Child parts included in "«+”, Grand- child parts in terms of ’

(Compornent parts of Semn Assembly parts.)
Note) A parts of non- sale parts are illustlated but not listed.

@ Change Mark_
Change Mark "I" is given to the part for which a desigh change was made at this time.
The design change was not shown in the last published Parts Catalog.

@ Interchangeability Mark
In the case where a part change took place,one of the following interchangeability marks is indicated for that part.
Symbol| interchangeability Contents note

Old =32 New|New Partis interchangeable for Old Part but not interchangeable conversely.
Oid i New | New Part is not interchangeable for Old Part but interchangeable conversely.
Old :8: New | New Part is interchangeable for Old Part and vice versa.

Old =35~ New|New Part is not interchangeable for Old Part and vice versa.

Part newly added.

Part discontinued.

Not interchangeable single part but interchangeable by set of the related parts.
Changed only in quantity used.

XMNISI w02

(® Effective Machine No.

When a part is changed,Effective Machine No. of a Model for which the part is applicable is indication
in each column of (A)- (F).

Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. M Machine No.
D Drive No. T Tractor No.
E Engine No. Notel) 3¢ Date

Note1) Date may follow the symbol in some cases. (Ex.) % 1996.01
Note2) As far as engine models shown by "XXX" are concerned, the modification of the parts could not be
predicted or the engine models themselves could not be identified.
Note3) (A=E/#00185) means that the design change on the part has been effective for the model at the
column (A)(in this case, for 4JH- DT) on and from E/#(Engine Serial Number) 00185.
® Remarks Mark
Fi s or eﬁgéi ymbols) are entered in the remark column.
§a JBAGRS frtinent parts are indicated in the lower part of the list by the same symbols

https.//www.ar@gahmamtﬁﬁd@{?ﬂd@wnIoads/takeuchl tb175-mini-compact-excavator-parts-manualbook-no-bl3z007/

Reference 0-2 0-2


https://www.arepairmanual.com/downloads/takeuchi-tb175-mini-compact-excavator-parts-manualbook-no-bl3z007/
https://www.arepairmanual.com/downloads/takeuchi-tb175-mini-compact-excavator-parts-manualbook-no-bl3z007/

(PC NO.YOOD7150)>

dkhkhkhkhkhkhkkhkhkhkhkhkhkhkhkhkkkhkhkhkhkhkhkhkhkhkkhkhkkhkkkkhkkkhkhkhkhkkkhkhkhkkkkhrk

tm————— + %
| 1A01 | * ( )
fm————— + %

B2k CONTENTS

*
*
*

J % K d ok Kk %k ok Kk gk %k kg ok ok %k ke Kk ke ke d ke % vk Tk g vk %k %k g ok Kk %k %k %k e ok %k %k ok %k ke sk vk ok ko ke ke

JDEINO. 20%2 AA GROUP NAME 0y-235

GROUP LOCATION
193N It oY CYLINDER BLOCK 1A02
2 FvPy-A GEAR HOUSING 1A03
3 734K AIbNIN I & AN FLYWHEEL HOUSING & OIL SUMP 1A04
4 DYSIANAYRY & EKNoRUB CYLINDER HEAD & BONNET 1A05
5 F210Fh-IL+N & TIPOY-TF SUCTION MANIFOLD & AIR CLEANER 1AQ06
6 NIFI-h-=Ibb™ & ¥1LIY EXHAUST MANIFOLD & SILENCER 1A07
7 hLIPIR & TRNoF P CAMSHAFT & DRIVING GEAR 1A08
8 25222P7F & E°ARD CRANKSHAFT & PISTON 1A09
9 LOYATSL LUB.OIL SYSTEM 1A10
10 CWIATS COOLING WATER SYSTEM 1A11
11 FO222Pik°o2° FUEL INJECTION PUMP TA12
12 _FOo229PAMy FUEL INJECTION VALVE 1A13
13 FONeq 2° FUEL LINE 1A14
14 ARIA=-F429“%-2 STARTING MOTOR 1A15
15 o“zxL-3 GENERATOR 1A16
16 N°I¥otYh GASKET SET 1B01




Engine for TB175  4TNE98-TBZ
CYLINDER BLOCK

Y00D7150
4TNESB-TBZ

U>870v7
CYLINDER BLOCK

— 11

— 13

— 15

— 12

| 25 |
(33)

16

(30) 7]

Reference

Figol

01



Engine for TB175
CYLINDER BLOCK

4TNE98-TBZ

Item ID | Parts Number oty
1 729953-01560 | BLOCK ASSY, CYLINDER 1
5 23876-030000 | - PLUG PT3/8,SCREW 1
6 129953-01920 | - JOINT 1
7 129900-02020 | - BOLT, METAL CAP 10

10 129900-02410 | - BUSH, CAMSHAFT 1

11 22351-060012 | - SPRING PIN 6X12 2

12 23876-030000 | - PLUG PT3/8,SCREW 1

13 129900-01250 PLUG 55 1

14 23876-030000 PLUG PT3/8,SCREW 1

15 27241-300000 PLUG 30 8

16 129900-02800 BEARING ASSY, MAIN 5

25 129900-02930 | - BEARING ASSY, THRUST 2

28 129900-01200 | BOLT, HEAD 18

29 129902-01331 | GASKET, HEAD 1

30 129900-02340 | MAIN BEARING US=0.25 5

33 129900-02940 | BEARING, THRUST .250S 2
Reference  Fig0l 01




Engine for TB175  4TNE98-TBZ
GEAR HOUSING

Y00D7150
4TNES9B-TBZ

2 VTR
GEAR HOUSING

Reference

Fig02

02



Engine for TB175

4TNE98-TBZ

GEAR HOUSING

Item ID | Parts Number

o
~+
=<

1 729900-01570
4 129900-01780
5 129951-01740
6 977770-1207F
7 129900-01820
10 129900-32000
11 26216-100302
12 129900-32030
13 129900-32040
14 129100-01580
15 26366-100002
16 24311-000320
17 121023-01550
18 24341-000240
19 26106-060162
20 26106-080162
21 26106-080202
22 26106-080302
23 26106-080402
24 26106-080402
25 26106-080452
26 129001-91810
27 129001-91810
28 124160-01751
29 24311-000070

COVER, GEAR HOUSING

- SEAL, OIL

COVER, F.l1. PUMP

GASKET, LIQUID

HOUSING COMP, GEAR
PUMP ASSY, LUB. OIL

- STUD BOLT

0-RING P20

0-RING P14

PARALLEL PIN 8X16

NUT M10

0-RING 1A P-32.0

COVER, BLIND

0-RING 1A S-24.0

BOLT M 6X 16 PLATED
BOLT M 8X 16 PLATED
BOLT M 8X 20 PLATED
BOLT M 8X 30 PLATED
BOLT M 8X 40 PLATED
BOLT M 8X 40 PLATED
BOLT M 8X 45 PLATED
BOLT M 8X 70 PLATED
BOLT M 8X 70 PLATED

CAP, LUB.OIL SUPPLY
0-RING 1A P-7.0

PRPPRPOWOUIRWRNRRPRIMRNRRRARRRRRRE

Reference  Fig02

02




Engine for TB175  4TNE98-TBZ
FLYWHEEL HOUSING & OIL SUMP

Y00D7150
4TNESB-TBZ

TIARANNTIZT & AL
FLYWHEEL HOUSING & OIL SUMP

Reference

Fig03

03



Engine for TB175
FLYWHEEL HOUSING & OIL SUMP

4TNE98-TBZ

Item ID | Parts Number oty
1 129100-01580 | PARALLEL PIN 8X16 2
2 129951-01620 | HOUSING, FLYWHEEL 1
5 26106-100352 | BOLT M10X 35 PLATED 9
6 124411-01780 | SEAL HTC95,115,10 1
7 129953-01730 | PAN ASSY, LUB. OIL 1
8 119640-01640 | - DRAIN PLUG M22 1

10 22190-220002 | - SEAL WASHER 22S 1

13 26106-080122 | BOLT M 8X 12 PLATED 21

14 119000-01840 | PLUG 25,RUBBER 1

15 27225-100140 | PLUG 10X14 1

16 119812-34800 | DIPSTIC, LUB OIL 1

17 977770-1207F | GASKET, LIQUID 1
Reference  Fig03 03




Engine for TB175  4TNE98-TBZ
CYLINDER HEAD & BONNET

YO0D7150

etz SUVIAYR & HIEIR

CYLINDER HEAD & BONNET

SP-54

— 14

13-

Reference  Fig04 04



Engine for TB175

4TNE98-TBZ

CYLINDER HEAD & BONNET

Item ID | Parts Number

1 129953-03100
3 129960-03990
4 129910-07900
5 729900-11100
9 129150-11810
11 23871-005000
12 27241-400000
13 129900-11100
14 129900-11110
15 129900-11120
16 129795-11180
17 121400-11340
18 124460-11340
19 129150-11370
20 119625-11870
21 119625-11880
22 119625-11900
23 26216-060202
24 26366-060002
25 27310-080000
26 23876-030000
27 129900-11200
28 129900-11240
31 129900-11280
32 129900-11510
33 129900-11520
34 129900-11650
35 129150-11230
37 129150-11750
38 129900-11660
39 129150-11230
41 129150-11750
42 22242-000180
43 26577-040162
44 26366-100002
45 124160-11360
46 129910-11350
47 129900-11310
50 129900-11600
51 22857-500100
52 119100-11330
53 24311-000120
54 26106-080162
55 26106-100652
56 977770-1207F
57 24311-000320
58 124160-01751
59 129953-07910
60 129910-03100
61 26106-080122
62 129900-11530

HOSE, BREATHER
HOSE CLIP 22
LIFTER, ENGINE
HEAD ASSY CYLINDER
GUIDE, VALVE
- PLUG PT 1/16
- PLUG 40
- VALVE, SUCTION
- VALVE, EXHAUST
- SPRING, VALVE
- RETAINER, SPRING
- SEAL, VALVE STEM
- SEAL, VALVE STEM
- CAP, VALVE
- PROTECTOR, NOZZLE
- SEAT, NOZZLE
- RETAINER
- STUD M 6X 20 PLATED
- NUT M 6
- COTTER 8
PLUG PT3/8,SCREW
SUPPORT ASY, ROCK ARM
SHAFT ASSY ROCK. ARM
- SPRING
* SUPPORT
-+ SUPPORT
- ARM KIT, SUC. ROCKER
- - SCREW, VALVE
: NUT M8XP1.0
- ARM KIT, EXH. ROCKER
- - SCREW, VALVE
: NUT M8XP1.0
- CIRCLIP 18
SCREW M 4X 16
NUT M10
KNOB
BONNET ASSY
- GASKET, BONNET
- PLATE
- SCREW 5X10,TAPPING
- JOINT, BREATHER
0-RING 1A P 12.0
BOLT M 8X 16 PLATED
BOLT M10X 65 PLATED
GASKET, LIQUID
0-RING 1A P-32.0
CAP, LUB.OIL SUPPLY
LIFTER, ENGINE
RETAINER
BOLT M 8X 12 PLATED
STUD BOLT

[EEY

WP RPRPRPRARORNRR,RPWORNARRRAR R, WWRRPRPOOORRRORROOARNRROR P

Reference  Fig04

04




Engine for TB175  4TNE98-TBZ
SUCTION MANIFOLD & AIR CLEANER
Y00D7150

4TNE9B-TBZ 5 F20XVIA-UN & IPTU-F
SUCTION MANIFOLD & AIR CLEANER

R9IoEY
LOOSE PARTS

Reference  Fig05

05



Engine for TB175
SUCTION MANIFOLD & AIR CLEANER

4TNE98-TBZ

Item ID | Parts Number oty
1 129900-12050 | GASKET, SUC.MANIFOLD 1
2 129900-12100 | MANIFOLD, INT 1
4 26106-080452 | BOLT M 8X 45 PLATED 9
5 121850-77021 | GASKET, (NON-ASB.) 1
6 119129-77500 | HEATER, AIR 1
7 26106-080302 | BOLT M 8X 30 PLATED 4
8 119160-12060 | SILENCER, INLET 1
9 129953-12210 | PIPE, AIR INTAKE 1

10 23000-080000 | CLAMP 80 2

11 119129-77020 | GASKET 1

12 121850-77100 | JOINT 1

13 26106-080162 | BOLT M 8X 16 PLATED 2

14 129953-12500 | AIR CLEANER COMP. 1

16 119005-12571 | - ELEMENT ASSY, INNER 1

17 129062-12560 | - ELEMENT 1

18 129900-12530 | - COVER ASSY 1

19 119808-12540 | - VALVE, UNLOADER 1

21 119140-12680 | - INDICATOR 1

23 129612-12650 | - MARKING, (W) 1
Reference  Fig05 05




Engine for TB175  4TNE98-TBZ
EXHAUST MANIFOLD & SILENCER

YO0D7150

4TNEGB-TBZ 6 NEVZR-IN & YALIY
EXHAUST MANIFOLD & SILENCER

10

RoJoE>
LOOSE PARTS

Reference  Fig06

06



Engine for TB175  4TNE98-TBZ
EXHAUST MANIFOLD & SILENCER

Item ID | Parts Number

o
~+
=<

129900-13200
129900-13251
26106-080802
26216-080802
26366-080002
129400-13201
128300-13230
119131-18320
129953-13550

QWO ~NOoOUIT~WE

[y

MANITFOLD, EXHAUST
GASKET

BOLT M 8X 80 PLATED
STUD M 8X 80 PLATED
NUT M 8

GASKET, (NON-ASB.)
PACKING

BOLT M 8X 22
SILENCER

PARARFRPNNNORPE

Reference  Fig06

06




o
o
<
oo Ll
[ Y &)
L
=Z0
T
<=
=
n 0z
~NO
P
0 o3
T
s
fH
[GNp]
=
.IA
(@))
nC
L

DLIPITN & TROFY
CAMSHAFT & DRIVING GEAR

7

Y00D7150
4TNESB-TBZ

07

Figo7

Reference



Engine for TB175

4TNE98-TBZ

CAMSHAFT & DRIVING GEAR

Item ID | Parts Number Qty
1 129150-14200 | TAPPET 8
129900-14400 | ROD, PUSH 8
3 129900-14580 | CAMSHAFT ASSY 1
4 129150-02450 METAL, THRUST 1
7 129900-14100 | - GEAR, CAMSHAFT 1
8 22512-070140 KEY 7X 14 1
9 26106-080162 | BOLT M 8X 16 PLATED 2
10 129900-25060 | SHAFT, IDLER 1
11 129900-25100 | GEAR ASSY, IDLE 1
14 129150-25920 BUSH, IDLE GEAR 1
15 26106-080552 | BOLT M 8X 55 PLATED 2
16 129900-25900 | GEAR, FI-P 1
Reference  Fig07 07




Engine for TB175  4TNE98-TBZ
CRANKSHAFT & PISTON

Y00D7150
4TNESB-TBZ

D2293vI7N & EANY
CRANKSHAFT & PISTON

Reference

Fig08

08



Engine for TB175

4TNE98-TBZ

CRANKSHAFT & PISTON

Item ID | Parts Number

o
~+
=<

129902-21000
129900-21200
5 121850-21290
6 121850-21920
7 22512-070140
8

9

FNQTEN

129953-21610
129960-21640

10 121850-21680
11 121850-21130
12 129902-21580
15 127410-21480
16 129902-22080
18 129903-22050
22 120130-22301
23 22252-000300
24 129900-23000
28 129900-23910
29 129900-23200
30 129900-23600
32 129900-23610
34 129902-22900
36 129903-22950
40 24341-000530

CRANKSHAFT COMP
- GEAR, CRANKSHAFT
PARALLEL PIN
PARALLEL PIN 10X22
KEY 7X 14
V-PULLEY
WASHER
BOLT, V-PULLEY
BOLT, FLYWHEEL
FLYWHEEL ASSY
RING GEAR Z=129
PISTON W/RING
RING SET
PIN, PISTON
CIRCLIP 30
ROD ASSY, CONNECTING
BUSH, PISTON PIN
BOLT, ROD
METAL ASSY, CRANKPIN
BEARING,PIN U.S=0.25
PISTON W/RING 0.S=25
- RING SET 0.S=0.25
0-RING 1A S-53.0

PFADDRPRORAPRORARDRRORRPRRERRERRRERR

Reference  Fig08

08




Engine for TB175  4TNE98-TBZ
LUB.OIL SYSTEM

LUB.OIL SYSTEM

9 LOIYATLy

Y00D7150
4TNESB-TBZ

09

Fig09

Reference




Engine for TB175

LUB.OIL SYSTEM

4TNE98-TBZ

Item ID | Parts Number

o
~+
=<

1 26106-080122
2 129900-32030
3 129900-35000
8 26106-080122
9 26106-080162
10 114250-39450
11 129900-39350
12 23297-060081
13 23414-080000
14 23857-030000
15 22190-080002
16 129953-35110
17 129953-35120
19 129953-39500
20 119000-35140
21 129150-35152
22 129953-35210
24 129953-39500
25 129953-39100
26 22190-300002
27 24321-000600
28 26106-100252

BOLT M 8X 12 PLATED
0-RING P20

PIPE ASSY, LUB. OIL
BOLT M 8X 12 PLATED
BOLT M 8X 16 PLATED
SWITCH, (0.5KG)L.0.
PIPE, LUB. OIL
RETAINER 6X 8
GASKET 8, ROUND
JOINT BOLT 3

SEAL WASHER 8S
COVER

CASE, LO CMP

- ADAPTER

STUD, LUB.OIL FILTER
FILTER 80X80L
BRAKET,LO FILTER CMP
- ADAPTER

PIPE, LUB.OIL

SEAL WASHER 30S
0-RING 1A G-60.0
BOLT M10X 25 PLATED

NRPRNONNRRNRRRRRNRRRRRRRER

Reference  Fig09

09




Engine for TB175  4TNE98-TBZ
COOLING WATER SYSTEM

Y00D7150

4TNE98-TBZ CWI AT
j. COOLING WATER SYSTEM

o

t> < I A(' f
) 2V«
000 : O
>
@

h
M “ »
'4"!;5%85' z 4%!' " : ‘§¢4‘§?

9
-7

®

Koayk>
LOOSE PARTS

Reference  Figl0 10



Engine for TB175

4TNE98-TBZ

COOLING WATER SYSTEM

Item ID | Parts Number

o
~+
=<

1 129900-42001

9 129900-42020
10 124465-44950
11 121250-44901
12 26106-060302
13 26106-080552
14 129900-42450
15 25152-004500
16 129920-44740
17 119117-44760
18 121550-49111
19 26106-080802
20 129900-49860
21 121850-49550
22 121850-49530
23 121850-49540
24 121850-49810
26 23875-030000
27 26106-060142
28 129900-49870
29 26106-080602
30 129150-49360
31 171056-49351
32 129953-44500
33 119259-44570
34 172187-13921
35 121250-44590
36 129466-44510
37 121468-44540
38 121450-44531
39 124450-44560
40 121470-44581
41 121267-44590
42 120445-44540
43 129915-49010
44 129911-49020
45 129150-49100
46 129150-49080
50 23000-054000
51 129107-44901
52 124465-44950
53 129953-44900

PUMP, COOLING WATER
GASKET, CW-P
GASKET 16
SWITCH, THERMO(110 C
BOLT M 6X 30 PLATED
BOLT M 8X 55 PLATED
PULLEY
V-BELT A:45 INCH
FAN, COOLING
SPACER
JOINT PT1/4
BOLT M 8X 80 PLATED
CASE THERMOSTAT
GASKET THERMOSTAT
- COVER, THERMOSTAT
: GASKET, THERMOSTAT
- THERMOSTAT
- PLUG PT3/8,STEEL
- BOLT M 6X 14 PLATED
- GASKET, CASE
- BOLT M 8X 60 PLATED
- GASKET 10
SENSER
RADIATOR
- CAP, RADIATOR
HOSE, RUBBER
- CLAMP
SUBTANK
PLUG, SUB-TANK
- CAP
- CLAMP
-+ GASKET
PIPE
BRACKET SUB-TANK
PIPE, C.W.
HOSE
COCK ASSY, 3-WAY
- COCK, DRAIN
CLAMP 54
SENSOR,HOT WATER
GASKET 16
COOLER,OIL

PR RARRPRRPRPPRPRPRPPRPRPRPRENRRPRPRRPWRAMNRRPRRRERARRRRRONRRREE

Reference  Figl0

10




Engine for TB175

4TNE98-TBZ

FUEL INJECTION PUMP

Y00D7150
4TNESB-TBZ

1

FOJ Y97
FUEL INJECTION PUMP

Reference Figll

11



Engine for TB175  4TNE98-TBZ
FUEL INJECTION PUMP

Item ID | Parts Number Qty
1 129953-51120 | FUEL INJECTION PUMP 1
Reference Figll 11




Engine for TB175  4TNE98-TBZ
FUEL INJECTION VALVE

Y00D7150
4TNESB-TBZ

37

1

FOTI 99N
FUEL INJECTION VALVE

Reference

Figl2

12



Engine for TB175  4TNE98-TBZ
FUEL INJECTION VALVE

Item ID | Parts Number oty
1 129900-01950 | BRACKET 1
2 26106-100142 | BOLT M10X 14 PLATED 1
3 26106-080202 | BOLT M 8X 20 PLATED 1
4 729902-53100 | VALVE, FUEL 4
5 129902-53000 | - NOZZLE 4
8 114250-53080 NUT, NOZZLE CASE 4
9 129100-53100 | - HOLDER ASSY, NOZZLE 4

12 114250-53120 | - SPRING, NOZZLE 4

13 114250-53130 | - SEAT, NOZZLE SPRING 4

14 114250-53140 | - PLATE, STOP 4

15 114250-53210 | - PIN 8

16 114250-53400 | - SHIM PACK 4

28 119305-59120 | RETAINER 2

31 129150-59131 BOLT M4X14,HEX.SCKT. 2

32 129550-59120 | RETAINER 1

35 129150-59131 | - BOLT M4X14,HEX.SCKT. 2

37 129910-59810 | PIPE NO.1, F.INJECT. 1

41 129910-59820 | PIPE NO.2, F.INJECT. 1

45 129910-59830 | PIPE NO.3, F.INJECT. 1

49 129910-59840 | PIPE NO.4, F.INJECT. 1
Reference Figl2 12




Engine for TB175  4TNE98-TBZ

FUEL LINE
YO0D7150
4TNE98-TBZ FO / \{ j‘
j.za FUEL LINE

IRV %
LOOSE PARTS

RIIIEY
LOOSE PARTS

Reference  Figl3 13



Engine for TB175

FUEL LINE

4TNE98-TBZ

Item ID | Parts Number

o
~+
=<

1 119000-55601
2 129470-55610
3 26106-100202
4 101304-59020
5 103854-59191
7 124060-59380
8 22190-060002
9 22190-120002

10 23857-060000
11 129950-59880
12 124066-59100
13 121855-59880
14 129961-59310
16 124766-59050
17 129961-59110
18 129950-59211
19 124766-59050
20 129950-59221
22 22190-080002
23 26106-080102
24 129495-59300
25 129470-59530
26 124950-59560
27 129150-59580
28 128300-59910
34 22190-140002
35 22190-140002
36 129953-52100
37 129535-52150
38 26106-080162
39 121250-49110
40 124766-59050
41 129950-59211
42 124766-59050
43 129950-59221
45 121750-59890
46 121855-59880
47 129901-55800
49 129901-55820
50 129901-55830
51 129901-55840
52 129901-55850
53 129901-55860
54 121250-59550
55 129951-55561

FILTER, FUEL

BODY, FUEL FILTER

BOLT M10X 20 PLATED

JOINT 12, PIPE

BOLT W/PLUG & SEAL
PLUG

- SEAL WASHER 6S

SEAL WASHER 12

JOINT BOLT 6

JOINT

CLAMP 8

JOINT

PIPE ASSY, FUEL

- CLAMP 12

- TUBE

PIPE, FUEL

- CLAMP 12

- TUBE

SEAL WASHER 8S

BOLT M 8X 10 PLATED

BOLT, PIPE JOINT

JOINT,FUEL RETN.PIPE

PIPE, FUEL RETURN

CAP

VALVE ASSY,OVER-FLOW

SEAL WASHER 14S

SEAL WASHER 14S

PUMP ASSY, FUEL FEED
FILTER ASSY

BOLT M 8X 16 PLATED

JOINT, PIPE

CLAMP 12

PIPE, FUEL

- CLAMP 12

- TUBE

CLAMP 140

JOINT

FILTER, FUEL OIL

- CENSOR ASSY, LEBEL
PLUG, DRAIN

- 0-RING
ELEMENT KIT

- FILTER

PIPE, FUEL

BRACKET

PWRRPRPPRPRPRPRENRPNRARNRPRENNRRRRRRRRNNRRPNNRRPORRPARRRNNRE R

Reference  Figl3

13




Product: Takeuchi TB175 Mini Compact E%Q%!/g?og#irﬁ%. -- zM -'-‘o\ ﬁ%.‘érLB}zom)
» o httpsiwww.a epairmanual.co Oad - =TT
compaNEQBeBEator-parts-manuaIbook-no-bIijO?/ x /S}-— f s ya‘f - ,9

' 4 STARTING MOTOR

dKEU )

OOW

teht-th175-mini-compact-excavator-parts-manualbook-no-bl3z007/

Reference Figl4 14


https://www.arepairmanual.com/downloads/takeuchi-tb175-mini-compact-excavator-parts-manualbook-no-bl3z007/
https://www.arepairmanual.com/downloads/takeuchi-tb175-mini-compact-excavator-parts-manualbook-no-bl3z007/

